3% & %./DRIVE SYSTEM

A5/N0

%% /SN £ Ak /Name

Name

HE/QTY

%7 /Remark

920900100114 3 3] 3R 3 &AL

Motor

1

255098513251 %75 % (HP)

Encoder

272513511001 IR AR

Drive axle

910100300074 % 4-GB5783-M16x60-8. 8

Bolt GB5783-M16x60-8.8

910400100010 -4 [E6B97. 1-16-200HV

washer GB97.1-16-200 hv

910400500010 # 3% 4 B 6B93-16

Spring washer GB93-16

910300100010 £ #GB6170-M16-10

Nut GB6178 M16-8

910600100019 I 42 45GB119. 2-16x40

cylindrical pin GB119.2-16 x40

910100300052 % 4-GB5783-M12x40-8. 8

Bolt GB5783-M12x40-8.8

=Y I3 N E-N K51 BNY P ENY

910400100008 -4 [EGB97. 1-12-200HV

washer GB97.1-12-200 hv

910400500008 7 3% 4 [B6GB93-12

Spring washer GB93-12

=lo

910300100008 $%#GB6170-M12-10

Nut GB6178 M12-8

EN| FN) N ENY [N) FNY FNY NS FNQ ) IO

IR 59 % /DRIVE_AXLE

X P |
o
TN f{

-

¢
0

S
N
XS

: ‘ )\&/d/ > pe

A5/N0

%% /SN 4 #r/Name

HF/QTY

4% 7% /Remark

272598513501 |2200%15) % L-JH2143502030

1

272598513502 |220%)5h %R-JH2143502040

910400500019 |48

272398523501 |#1) % Bl 5% $E4TJH2142401016

m8*25

272398523502 | #1335 4z $F4TIH2142401017

15 % & 43 34T JH2142401018

272398523502

REEY] 4+JH2142401019

272398523503

$ 60* ¢ 80*10

910700600041 | 4444732010

olo|w|o]|o|s|w]|~s

272398523504 | %A 4 % 35 JH2142401021

M50

272398523505 |4 % #R4F .5 i JH2142401022

NN SN NN NN A

272398523506 |4 #5#%4TJH2142401023

o

M14*43

272598523507 |2207%13h 5 JH2142401028

s|s|=]e

272598523508 |+ #4L-JH2142401025

272598523509 [ 4h.& mR-JH2142401026

272398523510 |F#u i ¥ A4

272398523511 | #44i § SR4TM8*25

272398523512 | #4ih31JH2142401027

$ 40% ¢ 32*8

272598523513 |15T4k & JH2142401028

272512011003

272512011004

NN NNRE RN




3% 75 /GEAR

A5 /N0 %4/SN % #%/Name Name #F/QTY| %73 /Remark
1 2723140298501 |+ "k %JH2142402010 1
2 2723140298502 214461 (L ALd) JH2142402011 1
3 2723140298503 |214% 4 4iR-JH2142402012 1
4 910700200060 | A\ 44 4 74 6204-2RZ 2
5 2723140298504 |2143% % % rJH2142402020 1
5-1 2723140298505 | — # 4t A4k JH2142402021 1
5-2 2723140298506 | =% % 4 48JH2142402022 1
5-3 2723140298507 | =% 46 41JH2142402023 1
5-4 2723140298508 |79 4 ¥ 4:JH2142402024 1
6 910700200030 | =44 447K 6304-2RZ 2
7 910700200031 | =44 447K6305-2RZ 2
8 2723140298509 | 12 #JH2142402013 2
9 910700200009 | % i % 474 6010-2RZ 2
10 2723140298510 | % it % ¥ % Bl € #§47JH2142402014 10 M8%25
1 2723140298511 |214% i 3% i 35 5 % m.JH2142402040 1
12 2723140298512 |— %4 A4 ih#}JH2142402015 1 & 20%  45%8
13 2723140298513 | % #h B & #R47JH2142402016 8 M8#%35
G # % A%/ WHEEL ASSEMBLY
A5 /N0 %% /SN £ Ak /Name Name HF/QTY| %i&/Remark
1 272513012002 IR E (413%127— 4 X) whee| assembly (413%127) 2
1 272513013003 IR $ (413%127 — R XIFHR) whee| assembly (413%127) 2 #4%/Optional
2 272515512002 #1146 (323%100— 4k X) whee| assembly (323%100) 2
2 272515513003 #5146 (323%100— 4k XIF4R) whee| assembly (323%100) 2 %3 /Optional




fE &/ Assembly of lifting motor

A5 /N0 %45 /SN 4 #%/Name Name ¥E/QTY| #%i%/Remark
1 910100100034 | #%44GB5782-M10x55-8. 8 Bolt GB5782 M10x55-8.8 4
2 910400500007 75k E6B93-10 Spring washer GB93-10 4
3 910400100007 |4 [§1GB97. 1-10-200HV Flat washer GB97.1-10-200 hv 4
4 255032520003 AR Damping pad 8
5 255032520002 B 040x O 11x4 Gasket ® ® 40 x 11 x4 4
6 255032520001 Ak E ©13x 9 10. 5x32 Strengthen ® set 13 ® x32 10.5 4
7 272532511001 RS S Pump motor mounting and welding 1
8 920900100113 @ HLHPB Motor HPB6-48 1
9 910100300012 2514 GB5783-M6x25-8. 8 Bolt GB5783 Méx25-8.8 4
10 255098513251 %4 % (HP) Encoder 1
3
D1004 % R /FRAME
A5 /N0 %4 /SN 4 #5/Name Name #F/QTY| % iE/Remark
A 272521511001 EREL 1
1 255021020059 EX L 1
2 255021520100 WAt 1
3 255021520099 P4 1
4 910100300020 %1+ GB5783-M8x16-8. 8 1
5 910400500005 %54 B GB93-6 1
6 910400100006 -3 [816B97. 1-8-200HV 1
7 271521511011 AT 2 14 1
8 281221521092 140 2
9 910100300069 %4+ GB5783-M16x35-8. 8 4
10 910100300055 %4+ GB5783-M12x55-8. 8 2
11 271521521091 R 6
12 940500100046 4 4% ©30x ®34x20-SF—1 2




4" TR 4%/ OVERHEAD GUARD

A5 /N0 %5 /SN 4 5 /Name Name #F/QTY| % iE/Remark
A 272522011001 FIRERS 1
1 252022020050 Fb AR LR 3
2 910300100008 $54GB6170-M12-10 4
3 910400500008 7 5% 4k BGB93-12 8
4 910400100008 -3 [6B97. 1-12-200HV 8
5 910100300050 %4+ GB5783-M12x30-8. 8 8
6 255022020004 |RATH&E 2
5
D1006 3t.#&/FLOOR
A5 /N0 %4 /SN 4 #5/Name Name #F/QTY| % iE/Remark
1 271518021005 Hup 1
2 272318011001 £ RMBIE L 1
3 272318011002 & RIS 1




[ 423 /BALANGCED INSTALLATION

A5 /N0 %5 /SN 4 5 /Name Name #F/QTY| % iE/Remark

1 272523021001 F-# & (15E) 1

2 255023020002 A& 1

3 910100100100 %4+ GB5782-M24x100-8. 8 2

4 910400500013 7 5 4 1 GB93-24 2

5 255023020007 B © 60x D 25x6 2

6 255023020006 LEES 1 X3
7 281223021007 Ak (AL F) 2 HE
8 910400100005 - [16B97. 1-6-200HV 2

9 910400500005 %5k 4 B GB93-6 2

10 910100300014 | #%4+GB5783-M6x35-8. 8 2

7
h% ® 53 /STEERING DEVICE
A5 /N0 %5 /SN 4 #5/Name Name #F/QTY| % iE/Remark

1 271531511020 7 1) 4 ©202 1

2 271531521010 Bk E 1

3 910200300012 $347GB70. 2-M5x12-4. 8 2

4 271531511021 AR E 1

5 940400400001 i Vi 3BEM6 3

6 941100100009 SR ATM6x12-8. 8 3

7 271531521011 AUk 3 T3k 1

8 910300100007 | 2%4-GB6170-M10-10 1

9 910400500007 # 3% 4 [6GB93-10 1

10 910400100007 |- [ GB97. 1-10-200HV 1

1 910600800002 F-4#GB1096-4x12-A T

12 271531522001 ES 1

13 910401400011 LN 3 PE 75 [ 6B893. 1-37 1

14 910700200045 447K GB276-61904-2RS 1

15 271531512010 SRR 1

16 505931520002 &3k 1

17 910200200026 | ¥§4TGB70. 1-M5x30-8. 8 2

18 910400100004 |-F-# I1GB97. 1-5-200HV 2

19 910300500002 257GB88Y. 1-M5-10 2

20 910200500012 SR 47GBB18-M3x16-4. 8 3

21 271531522018 4z it B AR 2

22 271533510001 % % G13856-05255R03-00256 (200mm) 1

23 271531512001 R E AL A (R42t) 1

24 910300500006 | 254-GB889. 1-M12-10 1
25 910400100008  |-F# [EGB97. 1-12-200HV 1
26 940500200028 | L& % (i A) ©12x ® 14x7-SF-1 2
27 910100100056 | % #:GB5782-M12x90-8. 8 1

28 910400200004 K #:[EGBI6. 1-10-200HV 1

29 271531510006 | nJ Vi -4 1




%; TR A A 271531512003 |4 & A (R i) 1

~27

|

8
3% /STEERING AXLE INSTALLATION
A5 /N0 %5 /SN 4 5 /Name Name ¥ F/QTY| %&ix/Remark
1 920900100090 AL (LR Motor 1
2 910100300023 33 1£6B5783-M8x25-8. 8 4
3 910400500006 % 4 £ GB93-8 7
4 910600800021 F-4£GB1096-8x32-A 1
5 272316021032 10Bf£ 46 1
6 271514021004 8 O 9X 0 28X2 1
7 272316021035 |#iEF £ LR 1
8 272516010001 B AR 1
9 | HE 5 E AR 2 T AT R R
10 910200400019 $34TGB70. 3-M6x25-8. 8 2
" 255021020068 Hop i 2
12 272316021037 EREICED) 2
13 910400100008 -4 [§1GB97. 1-12-200HV 2
14 910300100008 254GB6170-M12-10 2
15 272316021013 & BRI 2
16 272316021033 10B-14£ % 1
17 910400500008 75k B 6B93-12 1
18 910100300051 3R 4£6B5783-M12x35-8. 8 6
19 272316021007 |4 &4 1
20 910100300020 33 4£6B5783-M8x16-8. 8 3
21 920200400008 | % 1
9
A5 /N0 %5 /SN 4 5 /Name Name ¥ F/QTY| %&ix/Remark

1 272516021025 T AR SR AM30x2 1
2 910600600038 FF 1 44GBY1-5x45 3
3 910400100015 <-4t [£GB97. 1-27-200HV 1
4 272516011002 HEANRS 1
5 910200200057 | #347GB70. 1-M8x20-8. 8 2
6 910300100006 [#%#-GB6170-M8-10 2
7 272516021011 H4 [F) © 50x © 33x3 1
8 910700600003 4 7K6B297-30207 1
9 272516021031 AR 1
10 910700600029 47K 6B297-30209 1
11 255098526009 FB75x100x12. 5% 4t [ 1
12 910600800026 | -F-4£GB1096-10x30-A 1
13 272516011001 BRI S 1
14 254198526063 e 2
15 272316021023 FF AR AM24x2 2
16 910400100014 |-F-4& [E1GB97. 1-24-200HV 2
17 910700600002 44 7K6B297-30206 2
18 254198526016 o (Rt 2
19 254198526011 4 7k6B297-30208 2
20 910800700004 B 2% ith 21KB64x82x7 2
21 254198526070 R 12
22 254198526071 RRE 12
A 272516011003 B AR 1




L 43 /SEAT GOVER INSTALLATION

A5 /N0 %5 /SN 4 5 /Name Name #F/QTY| % iE/Remark
1 272521011002 4 %37 & (15E) 1
2 910100300024 %1+ GB5783-M8x30-8. 8 4
3 910400100006 -3 [81GB97. 1-8-200HV 4
4 910400500006 75 4 1 6B93-8 4
5 272521021008 £ (%) 1
6 252021020015 AR (E) 2
7 271521021007 B 5 A (0 6 2 J8) 2
8 940500200028 S4% (FA) ©12x O 14x7-SF-1 2
9 271521021043 A AEM0X19 2
10 255022521093 %3 5% (180° ) 0. 8m
11 910300100004 224 GB6170-M5-10 2
12 255021020067 Ak 4
13 910200500040 $747GB818-M5x16-4. 8 2
14 910200500056 $747GB818-M6x35-4. 8 7
15 910300500003 2%4-GB88Y. 1-M6-10 7
16 271521021003 1
17 272521021009 1
18 255021020020 1
19 910300500006 #%4-GB88Y9. 1-M12-10 1
20 255021020052 5 (5) 1
21 255021010010 T B 1
22 255021020071 A (SR ) 2
23 255021020068 Hop i 2
24 910200400019 #347GB70. 3-M6x25-8. 8 2
25 910400100005 -3 [816B97. 1-6-200HV 2
26 255021020046 fRdr B 935 1
27 910300100006 224 GB6170-M8-10 2
28 940400100028 L33 500N (D620) - & 4 1
1
3 /SIDE DOOR INSTALLATION
A5 /N0 %4 /SN 4 #5/Name Name #F/QTY| % iE/Remark
1 272521011001 TS 1
2 910100100023 2%+ GB5782-M8x45-8. 8 4
3 255012020012 KA 4
4 910300100006 224 GB6170-M8-10 4




12
% /VALVE COVER INSTALLATION
A5 /N0 %5 /SN £ Ak /Name Name ¥ F/QTY| & 7E/Remark
1 271521021001 560 T $ 1
2 271521011005 I AT 1
3 910200500040 #747GB818-M5x16-4. 8 4
4 910400100005 -4 [ GB97. 1-6-200HV 2
5 910400500005 7 5% 44 8 GB93-6 2
6 255021020051 ER (AT ¥ 1
7 940801500001 I XEEHM6 2
8 271521021044 RESE3¢) 1
9 910200500053 #747GB818-M6x20-4. 8 4
13
INSTRUMENT FRAME COVER INSTALLATION
A5 /N0 %5 /SN £ Ak /Name Name ¥ F/QTY| & 7E/Remark
1 271521021004 NERESR 1
2 271521021006 MERETF 1
3 910200500053 #747GB818-M6x20-4. 8 7
4 940801500001 + K AN 1
5 271521021005 WERE F 1




14
#]3) 43 /PARKING BRAKING
A5 /N0 %4 /SN 4 #5/Name Name #F/QTY| % iE/Remark
1 271512011001 F4 1
2 910400100006 |- [£/GB97. 1-8-200HV 4
3 910400500006 |3 # 44 [£GB93-8 4
4 910100300022 [#4+6B5783-M8x20-8. 8 2
5 271512021002 TALIF £ B A 1
6 920200300009 AL £ 2
7 910200500012 [#%47GB818-M3x16-4. 8 2
8 910400500002 [3# # 44 [£GB93-3 4
1 9 910300100006 |4%4-6B6170-M8-10 2
10 271512012001 Ty 2
8 1 271512013001 FH& 2
12 271512021001 ERIRER) 1
13 910200500010 [#%47GB818-M3x8-4. 8 2
1
15
%3/ SERVICE BRAKE INSTALLATION
A5 /N0 %4 /SN 4 #5/Name Name #F/QTY| % iE/Remark
1 275011520020 |l ih 47 1
2 272011520010 R GhAR) 1
3 910400100006 |- [/GB97. 1-8-200HV 2
4 910400500006 |3 # 44 [£GB93-8 2
5 910100300024 [##4:6B5783-M8x30-8. 8 1
6 911000600001 /1390~ (11-14) 2
7 900200301003 1
8 271511511002 1
9 275211520011 3 3% (Z.i8) 3-3xM10x1 1
10 271511511003 #1548 1
11 275211520010 |41 5h b %5 4 A 1
12 272511511001 B 1
13 910200200142 [#%47GB70. 1-M10x20-12. 9 4
14 910400500007 |5 % 44 [£GB93-10 4
8 15 910400100007 |- 4 [/GB97. 1-10-200HV 4




16
P #1750 % &/ SERVICE BRAKE
A5 /N0 %4 /SN 4 #5/Name Name #F/QTY| % iE/Remark
1 910100300009 [#%4:6B5783-Méx12-8. 8 1
2 910400500005 7 5 4 16B93-6 1
3 910400100005 -4 [ 6B97. 1-6-200HV 1
4 255011510003 i Fdh ©16x135 1
5 940500100006 4% ¢ 16x ¢ 18x15-SF—1 2
6 910300100006 [%#-6B6170-M8-10 1
7 910100300025 [##4:6B5783-M8x35-8. 8 1
8 271511511005 |4t 4 1
9 255011520013 |44 1
10 275211521013 1
1 910600700033 4 4hGBBB2-B10x30x3. 2 1
12 910100300037 [#%4+6B5783-M10x30-8. 8 2
13 251211511004 5 R 1
) 14 910600600026 7 0 446B91-3. 2x20 1
15 910300100007 [#%4-6B6170-M10-10 2
1 16 910400500007 |5 # 44 [£GB93-10 2
17 940500100048 4% ¢ 10x ¢ 12x8-SF-1 1
18 272511511004 | Byl #h £ 034 1
19 910600600017 [FF o 41iGB91-2. 5x16 1
20 255011520010 Hop i 1
21 920201000002 | B3t 7+ % JK231 1
16
18 5
17
EB£) /MULTIPLEX VALVE OPERAT ION (two)
A5 /N0 %4 /SN 4 #5/Name Name #F/QTY| % iE/Remark
1 255024520023 F iR (44D 1
2 271524511005 EAATIEA (4 1
3 272324511001 B HATE R (et Hea) 1
4 255024520065 |4 % 2
5 940500100006 4% ©16x 0 18x15-SF-1 4
6 255024510009 i Fdh ©16x168 1
7 910400100005 -4 [ 6B97. 1-6-200HV 9
8 910400500005 75 4 1 6B93-6 7
9 910100300009 [#%1:GB5783-Méx12-8.8 5
10 910400100007 |- # [GBY7. 1-10-200HV 6
1 910400500007 |5 5 4 [ 6B93-10 6
12 910100300036 [#%4+6B5783-M10x25-8. 8 4
13 272524521017 i HEAT 2
14 910300100006 |47 4-6B6170-M8-10 2
15 255025020003 |4k % 2
16 941100800001 4i 4hB4. 75x20-c1B 4
17 910600600011 F 1 46B91-2x12 4
18 271524511001 % s 17 (Z5%) 1
19 255024520027 ERUTATX) 2




16 7‘
17

18
[3£) /MULTIPLEX VALVE OPERATION (three)
| A5 /N0 %5 /SN 4 & /Name Name HF/QTY| #&ix/Remark
5 1 255025020002 | F4a % (A1) 1
2 271525011006 HRYATTA (B R1) 1
3 255024520023 FAnsk (#R4H 1
4 271524511005 YA A (BiEH 1
5 272324511001 AR UATE R (e A Hegn) 1
6 255024520065 & 3
7 940500100006 4% ©16x®18x15-SF-1 6
8 255024510009 i 4 © 16x168 1
9 910400100005 -4 [ GB97. 1-6-200HV 9
10 910400500005 7 5k 4 M 6B93-6 7
11 910100300009 7 A>GB5783-M6x12-8. 8 5
9 12 910400100007 -4 [ GB97. 1-10-200HV 6
13 910400500007 7 5% 1 6B93-10 6
14 910100300036 #4>GB5783-M10x25-8. 8 4
15 272524521017 E AT 3
16 910300100006 #746B6170-M8-10 3
17 255025020003 K 3
1 1 18 941100800001 4144B4. 75x20-c1B 6
19 910600600011 FF 2 4GB91-2x12 6
20 271523520007 H 35k (812 5) 10-M20x1. 5-M14x1. 5-60° 1
3 M4 21 271523520008 H 35k (8% 5) 10-M20x1. 5-M14x1. 5-60° 1
22 271525011001 % 56 1] (Z5%) 1
23 255024520027 FR (GTAETEX) 3
19
B3£) /MULTIPLEX VALVE OPERATION (four)
A5 /N0 %5 /SN £ Ak /Name Name HF/QTY| %i&/Remark
1 255025520002 Ak (B £2) 1
2 271524511007 HRYATTS (B R2) 1
3 255025020002 ARk (& £1) 1
4 271525011006 YA A (B R1) 1
5 255024520023 FAnsk (#R4H 1
6 271524511005 YA A (BiEH 1
7 272324511001 AR UATE R (e A Hegn) 1
8 255024520065 & 4
9 940500100006 4% ©16x®18x15-SF-1 8
10 255024510009 i 4 © 16x168 1
11 910400100005 -4 [ GB97. 1-6-200HV 9
12 910400500005 7 5k 4 M 6B93-6 7
13 910100300009 7 A-GB5783-M6x12-8. 8 5
14 910400100007 -4 [ GB97. 1-10-200HV 6
15 910400500007 7 5% 1 6B93-10 6
16 910100300036 #4>GB5783-M10x25-8. 8 4
17 272524521017 E AT 4
18 910300100006 #746B6170-M8-10 4
19 255025020003 K 4
20 941100800001 4144B4. 75x20-c1B 8
21 910600600011 FF 2 4GB91-2x12 8
22 271523520007 H 35k (8% 5) 10-M20x1. 5-M14x1. 5-60° 2




23 271523520008 %) 10-M20x1. 5-M14x1. 5-60° 2
24 255024520027 HR (GTAETEX) 4
25 271525511001 % s I (w9 5%) 1
20
I 4 s/Work tank
A5 /N0 %4 /SN £ Ak /Name Name ¥ F/QTY| & 7E/Remark
1 255019010004 REN Net filter WU63x100 1
2 272519011002 hERS Lid welded 1
i ! 3 251119010003 ith R R Ruler plug assembly 1
4 910100300022 #F 4 GB5783-M8x20-8. 8 Bolt GB5783 M8x20-8.8 8
2 5 910400500006 # 5%  E6B93-8 Spring washer GB93-8 8
6 910400100006 -F- 4 [8GB97. 1-8-200HV The flat washer GB97.1-8-200 hv 8
5 7 272519021011 Ha gasket 1
8 910800900001 4844 8 JB982-20 Combination gasket JB982-20 1
9 255019020015 i EM20x1. 5 Drain plug M20x1. 5 1
«
21
JE % %/ HYDRAULIGC SYSTEM
A5 /N0 %4 /SN £ Ak /Name Name ¥ F/QTY| & 7E/Remark

1 281244529001 3k (B2 F) 12-M18x1. 5-M22x1. 5-60° [Joint (locking bend) 12-m18x1. 5] 1
2 271523520008 3k (852 F) 10-M20x1. 5-M14x1. 5-60° [Joint (locking bend) 10-M20x1. 5-| 1
3 271523520007 3k (852 F) 10-M20x1. 5-M14x1. 5-60° [Joint (locking bend) 10-M20x1. 5-| 1
4 255044020143 3k (B2 F) 12-M20x1. 5-M22x1. 5-60° [Joint (locking bend) 12-M20x1. 5-| 1
5 255023510002 3k (B F)16-M22x1. 5- 0 25 Joint (16 to bend) - M22x1. 5 - 1
6 272523520001 A% (90° ) 10-L1050-1SC-60° Hydraulic pipe assembly (90° )1 1
7 272523520004 A% (135° ) 6-L370-15C-60° Hydraulic pipe assembly (135° )§ 2

8 900200401003 =] i ik 35x5 Return oil hose 35x5 800
9 911000600004 *% J£QC/ T390~ (34-38) Hose hoops QC/T390 - — 38 (34) 2
10 272323520016 %R B AR (90° ) 6-1500-15C-60° Hydraulic pipe assembly (90° )6 1
11 255023510012 33k (Z38) 7-2xM14x1. 5-M16x1. 5-60°  [Joint (tee) 7-2XM14x1.5-M16x1. 5 2
12 272523520005 A% (F1) 6-L.300-1SC-60° Hydraulic pipe Assembly (straigh 1
13 254143529501 A% (1) 13-L480-25C-60° Hydraulic pipe Assembly (straigh 1
14 275244019005 IR 3% [ XSF-F16L-30 The speed limit valve XSF - F16L] 1
15 272523511001 PR3 I 4 3k A%, Speed |imit valve connector asse] 1
16 910100300020 #FA£GB5783-M8x16-8. 8 Bolt GB5783 M8x16-8.8 2
17 910400100006 -F- 4 [8GB97. 1-8-200HV The flat washer GB97.1-8-200 hv 2
18 910400500006 # 5%  E6B93-8 Spring washer GB93-8 2
19 272523510004 WER The gear pump 1
20 272523520002 3k (H)16-6G3/4-032 Joint (straight) 16-4 - ® G3/32 1
21 271523520005 3k (B2 5)12-6G3/8-M18x1. 5-60° Joint (locking bend) 12-G3/8-M18x 1




22 272523520003 Ji g (R k) Rubber hose (oil absorption) 1
23 255023520019 H3k (1) 8-G1/4-M16x1. 5-60° Joint (straight)8-G1/4- m16x1.5 2
24 255023520007 A3k (A1) 6-G1/4—M14x1. 5-60° Joint (straight) 6-G1/4- m14x1.5 2
21
A, % %./ELECTRIG SYSTEM
A5 /N0 %4 /SN £ Ak /Name Name ¥ F/QTY| & 7E/Remark
1 920200100020 445 FF XLAY39-01MJ-RC 1
2 920200800021 I KX YB-nuol i -004 1
3 921900100004 4% 3 B DC24VEE5V 1
4 272533012001 % % %R (3R15E) 1
5 272533011001 = 1
6 272533013001 3 3 1
7 920500100012 H| 9\ v 2 DJB-24D 1
8 272333510002 4% #& 3 DCP48W300-24V 1
9 922000100002 JTPDL-LXXD-1 2
10 922000100001 FTPDL-LXZM-1 2 B
11 922000100003 JTPDL-LXHW-2 2
12 922000100004 JTPDL-LXJD-01Y 1
13 921000200542 F % BWT48V25A (L) 1 200Ah & it ]
921000200543 7% BZWT48V35A (L) 1 240Ah/280Ah . ;¢ i
14 921700100017 Auig EDTJ01306 1
15 920200800018 AR FF X YB-nuol i-001 1
16 920200200002 AR FF XKKEYA 1
17 272333010020 AL FLVM1640-NL 1
18 920500100001 ]2\ 125-DC24V 1
19 920200300003 ##h 7 %RZ-15GW2S-B3 1
20 272324511001 AR YA E AR (e At Hegn) 1
22
B J2%]%/ CONTROLLER
A5 /N0 %45 /SN 4 #+/Name Name ¥ ¥/QTY| % ii/Remark
1 272533010001 2] %5 LVM48S25 (4 5]-15E) 1
2 272533010002 F2 %) %5 LVM48S20 (R —15E) 1
3 272333011002 4% ) % DVM48S05-NL-EPS 1
4 920100400008 FR 1% 22 £-BX2081X 1
5 920100100016 FR 1% £2400A (2 #1) 1
6 920100100003 HR 1% 22 60A (2 4) 1
7 922000100005 78G252-24V 1
8 920700100023 H fil 33 DCABV-GSZ1-400 1
9 920800100001 4 ¥ 25 DC24V-ACRO1F-F-1C 1




23
}& %32 %/PONER CONNECTOR
A5 /N0 %5 /SN £ Ak /Name Name ¥ F/QTY| & 7E/Remark
1 920400100014 445 HREMA95017-01 1 A&
2 920400100002 445 1REMA95039-01 1 TR B
3 910400100005 -4 [ GB97. 1-6-200HV 4
4 910400500005 8 GB93-6 4
5 910200200046 3Z4TGB70. 1-M6x60-8. 8 4
24
D25 & . 3&/BATTERY
A5 /N0 %4 /SN £ Ak /Name Name ¥ F/QTY| & 7E/Remark
1 272537010001 4 3| & #.48V-4VBS200 (}7) 1 AREL
272537010002 4 3| & #.48V-4VBS240 (}) 1 AL
272537010003 4 3| & #.48V-4VBS280 (}) 1 A
2 272598513701 S $K2V-4VBS200 (}7) 24
272598513702 SR 2V-4VBS240 (}7) 24
272598513703 S $K2V-4VBS280 (}7) 24




25

% (%) /LABLE (Chinese)

A5 /N0 %5 /SN 4 5 /Name Name #F/QTY| % iE/Remark
1 255047520001 (1 XCES) 1
2 941200300001 ARl (% 3
3 941200100004 |47 2
4 255047020009 2R 1
5 255047521004 | A% F 4Rin 1 B
6 255047020013 Bk EA 1
7 941200300011 AR (B 4 11 3%) 1
8 271547520002 AT & 1
9 255047020008 BT 2
10 272347020001 2
1 255047020018 2
12 255047020019 1
13 255047020014 2
14 255047020004 1
15 255047020012 1
26
M (3£X) /LABLE (Eng l i sh)
A5 /N0 %4 /SN 4 #5/Name Name #F/QTY| % iE/Remark
1 255047520002 i (GE) 1
2 941200300001 ARllb (3 3
3 941200100004 A Cf B A& T) 2
4 255047020009 2R 1
5 255047521004 |54 & 4RiR 1 HE
6 255047020013 Bk EA 1
7 941200300011 Al 1
8 271547520002 1
9 255047020008 2
10 272347020001 2
11 255047020018 2
12 255047020019 1
13 255047020014 2
14 255047020004 1
15 255047020012 1




27

272598501028 %% X /FORK

A5 /N0 %4 /SN £ Ak /Name Name ¥ F/QTY| & 7E/Remark
1 AR Fork body 2 ©.46/inc. 1-2
2 253098514101 FAHE AR Lift pin assembly 2
940100100001 244 11 AR BE L 100x35x920 Fork 100x35x920 2
940100100002 244 11 AR BE L 100x35x950 Fork 100x35x950 2
940100100003 4244 11 AR BF L100x35x1070 Fork 100x35x1070 2
A 254102041004 4244 11 AR BE L 100x35x1150 Fork 100x35x1150 2
940100100005 4244 11 AR BF L 100x35x1220 Fork 100x35x1220 2
940100100006 4244 11 AR BF L100x35x1370 Fork 100x35x1370 2
940100100029 4244 11 AR BF L 100x35x1520 Fork 100x35x1520 2
940100100091 4244 11 AR BE L100x35x1070 (A2 4 #4) Fork 100x35x1070 (A2) 2
28
272598501029 #ii4ta42/TILT CYLINDER
A5 /N0 %4 /SN £ Ak /Name Name ¥ F/QTY| & 7E/Remark
A 272520511001 b4z (TL) ®63x ®30x52. 5 (3/5) Cylinder (TL) (3/5) 1
A 272520511002 sh&z (TR) ®63x ®30x52. 5(3/5) Cylinder (TR) (3/5) 1
B 254198510006 F IS R 6, (PR 4HAD) Seal kits (tlit cylinder) 2
1 A 1\*3"’/%M10X1 FUeT No. T€ MTUXAT 1
2 A h:878 Earring 1
3 A L Bear ing GE30ES 1
4 A 14847 Circlip 47 1
5 A 14 NutM14 1
6 A 74 Washer14 1
7 A S AEM14x55 Bolt M14x55 1
8 A & EAF Piston Rod 1
9 A 3L R % 3 B 53x63x6 Sealing Ring for Hole53x63x6 2
10 A % A I58x63x20 Support ring 58x63x20 1
11 A 1% ‘& FDH30x38x5x6. 5 Dust Ring DH30x38x5x6. 5 1
12 A 07 [D70x3. 1 0 seal rineg D70x3. 1 1
13 A A Catch 1




14 A 4 0 % 3 1 30x43x10 Shaft Seal 30x43x10 1
15 A EEELES Bearing 1
16 A s Cylinder head 1
17 A 0%! ED60X3. 1 0 seal ring D60x3. 1 1
18 A EELES Bearing 1
19 A Eel Circlip 1
20 A w47 Circlind? 1
21 A PEi Cylinder barrel assembly 1
22 A W Hh R Bearing 1
29
272598501031 % X & (477 11%)/FORK ARM CARRIER (stand mast)
A5 /N0 %5 /SN 4 #5/Name Name #F/QTY| % iE/Remark
1 253540510001 |45 1% 5% & (1100x1080) Load backrest welding 6
2 910400100009 |- # [GB97. 1-14-200HV Washer GB97. 1-14-200HV 4
3 910400500009 |75 # M GB93-14 Washer GB93-14 4
4 910100300062 | #+:GB5783-M14x30-8. 8 Bolt GB5783-M14x30-8.8 2
5 910401300018 |44 A 314 4% 1GB894. 1-35 Circlip GB894.1-35 2
@’Q 940200100043 | £ 74 ©78.80x P 35x22. 5 (SR E4H1° ) [Main roller ® 78.80 x & 35 x22) 2
6 940200100044 5079 1xP35x22. 5 UL EAH° ) [Main roller ® 79.1 x ® 35 x22. 2
940200100039 | £k 079. 1x35x22. 5GP E4H° ) |Main roller ® 79.4 x ® 35 x22. 2
7 910200200098 | #%47GB70. 1-M12x20-8. 8 Screw GB70. 1-M12x20-8. 8 2
8 910400500008 | 7§ # FGB93-12 Washer6B93-12 2
9 272538014001 FXHREL Fork carrier welding 1
@
o
31
272598501032 TR (47 T1R) /MAST (stand mast)
A5 /N0 %5 /SN 4 #5/Name Name #F/QTY| % iE/Remark
272544012001 A TR 4 (2500) Inner (mast) 2500 1 H=2500
272544012002 A TR T4 (2700) Inner (mast) 2700 1 H=2700
272544012003 A TR 74 (3000) Inner (mast) 3000 1 H=3000
272544012004 A TR T4 (3300) Inner (mast) 3300 1 H=3300
1 272544012005 A TR T4 (3500) Inner (mast) 3500 1 H=3500
272544012006 A TR 4 (3700) Inner (mast) 3700 1 H=3700
272544012007 A TR 74 (4000) Inner (mast) 4000 1 H=4000
272544012008 AR 4 (4300) Inner (mast) 4300 1 H=4300
272544012009 A TR T4 (4500) Inner (mast) 4500 1 H=4500
272544012010 A TR T4 (5000) Inner (mast) 5000 1 H=5000
2 255044020131 A Guide plate 2
3 255044020126 |8 ©35x D 16x0.5 Adjusting pad ¢ 35x ¢ 16x0.5 2
255044020127 |8 0 35x D 16x0. 2 Adjusting pad ¢ 35x ¢ 16x0. 2 2
4 910401300018 |44 A 314 3% 1 GB894. 1-35 Circlip GB894.1-35 4
940200300047 | 514 i 4 0 78. 80-range=45. 3-49. 3 Composite roller ® 78.8 = 52.5-] 4




5 940200300048 | £ 4 &4 ©79. 1-range=45. 3-49. 3 Composite roller ® 79.1 = 52.5-] 4
940200300033 | f 4746 ©79. 4-range=45. 3-49. 3 Composite roller ® 79.4 = 52.5-] 4
272544011001 [5F11%4%4 (2500) outer mast 2500 1 H=2500
272544011002 |5h 114474 (2700) outer mast 2700 1 H=2700
272544011003 |5h 114474 (3000) outer mast 3000 1 H=3000
272544011004 |5h 114474 (3300) outer mast 3300 1 H=3300
6 272544011005 | 5h 114474 (3500) Outer mast 3500 1 H=3500
272544011006 |5h 114474 (3700) outer mast 3700 1 H=3700
272544011007 | 5h 114474 (4000) outer mast 4000 1 H=4000
272544011008 |5h 14474 (4300) outer mast 4300 1 H=4300
272544011009 | 5h 114474 (4500) outer mast 4500 1 H=4500
272544011010 |5h 114474 (5000) outer mast 5000 1 H=5000
7 910100300025 | ##42GB5783-M8x35-8. 8 Bolt GB5783-M8x35-8.8 10
8 910400500006 | 75 # [ 6B93-8 Washer GB93-8 10
9 910400100006 |- # 1 GB97. 1-8-200HV Washer GB97. 1-8-200HV 10
10 272344010002 | H 44 © 20x55 Axle ®20x55 2
11 910100300056 | ##42GB5783-M12x60-8. 8 Bolt GB5783-M12x60-8.8 4
32
272598501032 TR (47 T1R) /MAST (stand mast)
A5 /N0 %4 /SN 4 #5/Name Name #F/QTY| % iE/Remark
12 910400500006 | 7 5 # [ GB93-8 Washer GB93-8 4
13 910400100006 |- # [ GB97. 1-8-200HV Washer GB97. 1-8-200HV 4
14 272344021008 |11 B & 444 Portal Pin 2
15 272344021080 |t 4 © 30x © 38x25 wear—proof casing ®30x ®38x25 2
16 272344010002 | H 44 © 20x55 Axle ®20x55 2
33
272598501033 43k & (#RA&ITTR) /LIFT CYLINDER ASSEMBLY (stand mast)
A5 /N0 %4 /SN 4 #5/Name Name #F/QTY| % iE/Remark
IN 1 910100300063 | ##4:GB5783-M14x35-8. 8 Bolt GB5783-M14x35-8.8 2
2 2 910400100009 |4 @ GB97. 1-14-200HV Washer GB97. 1-14—200HV. 2
3 3 910400500009 # 3 4 6 6B93-14 WasherGB93-14 2
4 272544016011 |4z © 32x ® 40x995 Cylinder(H=2000) 2 H=2000
4 272544016001 |4z © 32x ® 40x1245 Cylinder(H=2500) 2 H=2500
4 Tj 4 272544016002 |4z © 32x © 40x1345 Cylinder(H=2700) 2 H=2700
4 272544016003 |4z © 32x ® 40x1495 Cylinder(H=3000) 2 H=3000
4 272544016004 | i 4z © 32x © 40x1645 Cylinder(H=3300) 2 H=3300
4 272544016005 | i 4z © 32x © 40x1745 Cylinder(H=3500) 2 H=3500
4 4 272544016006 | i 4z © 32x ® 40x1845 Cylinder(H=3700) 2 H=3700
4 272544016007 |4z © 32x ® 40x1995 Cylinder(H=4000) 2 H=4000
5 4 272544016008 | i 4z © 32x ® 40x2145 Cylinder(H=4300) 2 H=4300
4 272544016009 |4z ® 32x  40x2245 Cylinder(H=4500) 2 H=4500




7= 4 272544016010 [ih 42 ® 32x © 40x2495 Cylinder(H=5000) 2 H=5000
| 4 910100300025 | ##4+GB5783-M8x35-8. 8 Bolt GB5783-M8x35-8.8 10
7 5 910400500006 # %  6B93-8 Washer GB93-8 10
6 910400100006 |4 [ GB97. 1-8-200HV Washer GB97. 1-8-200HV 10
4 ., 7 275244020004 [RECE Inner Holding Hoop 2
ﬁ 8 275244020003 Shddi External Hoop 2
S\\T 9 910400100008 |4 [HGB97. 1-12-200HV Washer GB97.1-12-200HV 2
6 10 910400500008 | 7§ 4 GB93-12 Washer GB93-12 2
7- 11 910100300050 | ##4:GB5783-M12x30-8. 8 Bolt GB5783-M12x30-8.8 2
= 12 910300200008 | #£4GB6171-M16x1.5-10 Nut GB6171-M16x1.5-10 2 H=2500
8 13 A @R AN 6x1.5 Nut M16x1.5 2
14 A & % 3R AEM1 6x1. 5x89 Chain bolt MI16x1.5x89 2
L 15 A FF & 45GB91-3. 2x30 Split pinGB91-3. 2x30 4
@ 16 A 4 b © 6x30 Pin®6x30 2
17 A -4 [ 6B97. 1-6-200HV Washer GB97. 1-6-200HV. 2
10 18 A 5 & SRAEM1 6x1. 5x169 Chain bolt MI16x1.5x169 1
1 19 A i X 5£GB6074-LH1044 LH1044 chain 1
20 910401300016 |44 JA i 1k 45 1 GB894. 1-30 Elastic collar for shaf 2
21 940200500014 | #4648 K 780307- ® 90X ® 35X21 Sprocket bearings 78030] 2
34
272598501033 43k & (#RATTR) /LIFT CYLINDER ASSEMBLY (stand mast)
A5 /N0 %4 /SN 4 #5/Name Name #F/QTY| % iE/Remark
A 272544014001 |42 4% £LH1044-97 Lifting chain LH1044-97 2 H=2500
2 A 272544014002 |2 4% £LH1044-103 Lifting chain LH1044-103 2 H=2700
A 272544014003 |42 4% £LH1044-113 Lifting chain LH1044-113 2 H=3000
A 272544014004 |42 4% £1LH1044-123 Lifting chain LH1044-123 2 H=3300
= A 272544014005 |42 4% LH1044-129 Lifting chain LH1044-129 2 1=3500
A 272544014006 |42 4% £LH1044-135 Lifting chain LH1044-135 2 H=3700
4 A 272544014007 |A2 f+ 4 £ LH1044-147 Lifting chain LH1044-147 2 H=4000
A 272544014008 |A2 f+ 4 £ LH1044-157 Lifting chain LH1044-157 2 H=4300
A 272544014009 |42 4% £LH1044-163 Lifting chain LH1044-163 2 H=4500
s A 272544014010 |42 4% £ LH1044-181 Lifting chain LH1044-181 2 H=5000
5\§ 18—
emi 1 =
T- ’Eff 12—
8)%
4 B
N ﬁ
b
=
i,
8
L @
10~
1t
35
272598501034 A& f & (##A&1THR) /LIFT CYLINDER(stand mast)
A5 /N0 %4 /SN 4 #5/Name Name #F/QTY| % iE/Remark
i . 1 A &5 1R 1 1
10, L 2 A !@b 1
1 } P - 3 A mE 1
% | | 4 A % K IR36X40X10 1
12 Al
L i e } 5 A 3L A 30K40%6 i
Nl [ 7 6 A 15 /% 30X40X3 1
LR
| |5l 7 A BE ;
N i ol 8 A Rk 1
i b 9 A & RAT 1
| 10 A DH32x40x5x6. 5 1
1 } 11 A s 1
i 12 A 4 J1132x40x6 1




Ny

@ﬂgﬂ:

3N

L%

A

|
Leg
&

13 A o7t [D45X3. 1 1
14 A SR 4h7K32X36X25 1
15 A Eatel 1
A 275298510001 FI S 6, (A2 A b £r) 1

36
272598501035 A # &% (FRAEITHR) /LIFTING PIPEING(stand mast)
A5 /N0 %4 /SN 4 #5/Name Name #F/QTY| % iE/Remark
< on° o Hydraulic hose assembly (90°)12-
1 272544029003 R R (90° ) 12-1290-1SC-60 v L290-1 sc-eo“y (609 1
ﬂ 2 271544029005 |43k () 10-M20x1. 5-M18x1. 5-60° Joint 10-M20x1.5-M18x1.5-60° 2
3 910100100018 |4%4+GB5782-M8x25-8. 8 Bolt GB5782-M8x25-8.8 2
b ,1 3 4 910400500006 # & i [€GB93-8 Spring washerGB93-8 2
4 B 5 910400100006 | -4 8GB97. 1-8-200HV The flat washer GB97.1-8-200HV 2
6 275043520038 |43k () 12-2xM22x1. 5-60° Joint 12-2xM22x1.5-60° 1
& 7 272544019001 %R Valve Block 1
< on° o Hydraulic hose assembly (90°)12-
| 8 272544029004 A% (90° ) 12-L410-1SC-60 v L410-1 sc-eo“y (609 1
9 910100300020 |4 3k (=) Joint 1
10 900200301004 |4k 13x1. 5/PE Supple pipe 13x1.5/PE 1
11 921600400001 |4L#4x250 Strip 4x250 4
D 1 2_1 1 12 255044020042 JEHR Press plate 4
/ 13 255044020043 | F 4813 Hoop 13 4
RIE A& (#1) 15-1.380-2SC~ Hydraulic hose assembly 15-L380-
14 272504029002 [0 B S 298G 60° Y 1
1 2 /f? E ﬁ&"‘j
3 4I| |5 1
37
272598501036 %M ¥ k% (ARAIT%)/SIDE PIPING(stand mast)
A5 /N0 %4 /SN 4 #5/Name Name #F/QTY| % iE/Remark
1 910400200005 | X # [8GB96. 1-12-200HV big washer GB96.1-12-200HV 6
2 255030520021 8 0 110x27 (E4%) Pulley ®110x27(double groove) 4
3 272527520001 2 ©20x ©13x50 bushing ®20x$13x50 2
4 910400100008 |- 4 [8GB97. 1-12-200HV Flat washer GB97.1-12-200HV 12
5 910400500008 7 3k B 6B93-12 Spring washer GB93-12 12
6 910100100056 [#%44GB5782-M12x90-8. 8 Bolt GB5782-M12x90-8.8 2
7 272527520002 T Bl R AR Hose holder 2
8 910100300025 | 4%4+GB5783-M8x35-8. 8 Bolt GB5783-M8x35-8.8 4
9 910400500006 7 5 £ 6B93-8 Spring washer GB93-8 12
10 910400100006 |- 4 GB97. 1-8-200HV Flat washer GB97.1-8-200HV 12
E, 11 255028520034 T Bl & S Pipe press fixedly piank 8
| 12 255028520035 | (¥ %) mounting plate 4




13 272527502101 A% (#1) 10-L3700-1SC-60° -0° [Hydraulic hose assembly10-L3700-1SC 2 H=2500
13 272527502102 A% (F1) 10-L3900-1SC-60° -0° [Hydraulic hose assembly10-L3900-1SC 2 H=2700
13 272527502103 A% (F1) 10-L4200-1SC-60° -0° [Hydraulic hose assembly10-L4200-1SC 2 H=3000
13 272527502104 A% (F1) 10-L4500-1SC-60° -0° [Hydraulic hose assembly10-L4200-1SC 2 H=3300
13 272527502105 A% (F1) 10-L4700-1SC-60° -0° [Hydraulic hose assembly10-L4700-1SC 2 H=3500
13 272527502106 A% (F1) 10-L4900-1SC-60° -0° [Hydraulic hose assembly10-L4900-1SC 2 H=3700
13 272527502107 A% (F1) 10-L5300-1SC-60° -0° [Hydraulic hose assembly10-L5300-1SC 2 H=4000
13 272527502108 A% (F1) 10-L5600-1SC-60° -0° [Hydraulic hose assembly10-L5600-1SC 2 H=4300
13 272527502109 A% (F1) 10-L5800-1SC-60° -0° [Hydraulic hose assembly10-L5800-1SC 2 H=4500
13 272527502110 iR A% (F1) 10-L6400-1SC-60° -0° [Hydraulic hose assembly10-L6400-1SC 2 H=5000
14 272525820035 SR Plate 1

15 910800100001 0#% B-19.5x1. 8 O ring-(inner)9.5x18 2

16 255042510001 Side shifter assembly(LDSJ) 1

16 255042510002 Side shifter assembly(Casccade) 1

16 255042510004 Side shifter assembly(Longhe) 1

38
272598501037 P E %% (4778 1T%R)/DODUBLE PIPING(stand mast)
B 5 /N0 %45 /SN 4 #+/Name Name ¥ ¥/QTY| % ii/Remark

1 910400200005 K # B GB96. 1-12-200HV big washer GB96.1-12-200HV 6

2 255030520021 4 ©110x27 (48) Pulley ®110x27(double groove) 4

3 272527520001 F % ©20x © 13x50 bushing ®20xd13x50 2

4 910400100008 -4 [ GB97. 1-12-200HV Flat washer GB97.1-12-200HV 12

5 910400500008 7 5% 4 18 GB93-12 Spring washer GB93-12 12

6 910100100056 FA26B5782-M12x90-8. 8 Bolt GB5782-M12x90-8.8 2

7 272527520002 Bl AR Hose holder 2

8 910100300025 #F426GB5783-M8x35-8. 8 Bolt GB5783-M8x35-8.8 4

9 910400500006 7 5% 4 18 GB93-8 Spring washer GB93-8 12

10 910400100006 -4 [ GB97. 1-8-200HV Flat washer GB97.1-8-200HV 12

11 255028520034 Pipe press fixedly piank 8

12 255028520035 mounting plate 4

13 272527502101 A% (1) 10-L3700-1SC-60° —0° |Hydraulic hose assembly10-L3700-1SC| 2 H=2500
13 272527502102 A% () 10-L3900-1SC-60° —0° |Hydraulic hose assembly10-L3900-1SC| 2 H=2700
13 272527502103 A% (1) 10-L4200-1SC-60° —0° |Hydraulic hose assembly10-L4200-1SC| 2 H=3000
13 272527502104 A% (1) 10-L4500-1SC-60° —0° |Hydraulic hose assembly10-L4200-1SC| 2 H=3300
13 272527502105 A% (1) 10-L4700-1SC-60° —0° |Hydraulic hose assembly10-L4700-1SC| 2 H=3500
13 272527502106 A% (1) 10-L4900-1SC-60° —0° |Hydraulic hose assembly10-L4900-1SC| 2 H=3700
13 272527502107 A% () 10-L5300-1SC-60° —0° |Hydraulic hose assembly10-L5300-1SC| 2 H=4000
13 272527502108 A% () 10-L5600-1SC-60° —0° |Hydraulic hose assembly10-L5600-1SC| 2 H=4300
13 272527502109 A% (1) 10-L5800-1SC-60° —0° |Hydraulic hose assembly10-L5800-1SC| 2 H=4500
13 272527502110 A% (1) 10-L6400-1SC-60° —0° |Hydraulic hose assembly10-L6400-1SC| 2 H=5000
14 272525820035 Plate 1

15 272527502111 A% (1) 10-L4550-1SC-60° —0° |Hydraulic hose assembly 10-L4550-1S 2 H=2500
15 272527502105 A% () 10-L4700-1SC-60° —0° |Hydraulic hose assembly10-L4700-1SC| 2 H=2700
15 272527502106 A% (1) 10-L4900-1SC-60° —0° |Hydraulic hose assembly10-L4900-1SC| 2 H=3000
15 272527502112 A% (1) 10-L5400-1SC-60° —0° |Hydraulic hose assembly10-L5400-1SC| 2 H=3300
15 272527502113 A% (1) 10-L5500-1SC-60° —0° |Hydraulic hose assembly10-L5500-1SC| 2 H=3500
15 272527502108 A% () 10-L5600-1SC-60° —0° |Hydraulic hose assembly10-L5600-1SC| 2 H=3700
15 272527502114 A% (#)10-L6100-1SC-60° —0° |Hydraulic hose assembly10-L6100-1SC| 2 H=4000
15 272527502110 A% (1) 10-L6400-1SC-60° —0° |Hydraulic hose assembly10-L6400-1SC| 2 H=4300
15 272527502115 A% () 10-L6850-1SC-60° —0° |Hydraulic hose assembly10-L6850-1SC| 2 H=4500

39
272598501037 M MfAm & 3% (45 171%)/DODUBLE PIPING(stand mast)
A5 /N0 %4 /SN £ Ak /Name Name ¥ F/QTY| & 7E/Remark

15 272527502116 iR B R (F) 10-L7300-18C-60° —0° |Hydraulic hose assembly10-L7300-1SC| 2 H=5000

16 910200200057 #%4TGB70. 1-M8x20-8. 8 Hydraulic hose assembly10-L3370-1SC| 8

17 272525820036 SR Plate 1

16




1¥

40
HXR (FHA4LAHITR)/FORK ARM CARRIER (two-stage full free mast)
A5 /N0 %4 /SN 4 #5/Name Name #F/QTY| % iE/Remark
1 275340511001 |45 4% Z4% & (970x990) Load backrest welding 1
1 275340511002 |45 3% 4% & (1040x990) Load backrest welding 1
1 275340511003 |45 3F 4% & (1100x990) Load backrest welding 1
1 275340511004 |45 3F 4% & (1200x990) Load backrest welding 1
1 275340511005 |45 3 4% & (1300x990) Load backrest welding 1
1 275340511006 |45 1 4% & (1450x990) Load backrest welding 1
2 910400100009 |4 [GB97. 1-14-200HV Washer GB97. 1-14-200HV 8
3 910400500009 | 3§k 4 [ GB93-14 Washer GB93-14 8
4 910100300062 [#%44GB5783-M14x30-8. 8 Bolt GB5783-M14x30-8.8 8
5 910401300018 |44 JA 3 1 4% 1 GB8Y4. 1-35 Circlip GB894.1-35 6
6 940200300049 | £ 474 © 78. 80-range=52. 5-56. 5 (S} F[Composite roller ® 78.8 2
6 940200300050 | £ 474 ©79. 10-range=52. 5-56. 5 (S} F[Composite roller ® 79.1 2
7 910200200098 [#%47GB70. 1-M12x20-8.8 Screw GB70.1-M12x20-8.8 1
8 910400500008 73k B 6B93-12 WasherGB93-12 1
9 272538012001 KXRES (AL AHITR) 970 Fork frame welding 1
9 272538012002 RXERES (A% AHITR) 1040 |Fork frame welding 1
1 9 272538012003 KXERES (AZ%L AHITR) 1100 |Fork frame welding 1
9 9 272538012004 KXRES (A% AHITR) 1200 |Fork frame welding 1
3 9 272538012005 KX (FB%s AHITR) 1300 |Fork frame welding 1
%4 9 272538012006 RXERES (A% AHITR) 1450  |Fork frame welding 1
31
MR (BE4LHEHTIR)/MAST (two-stage full free mast)
A5 /N0 %4 /SN 4 #5/Name Name #F/QTY| % iE/Remark
1 910200200096 [#%47GB70. 1-M12x20-8.8 Screw GB70.1-M12x20-8. 8 2
2 910400500008 73k B 6B93-12 Spring washer GB93-12 6
3 272543512001 WIS 2500 Inner (mast) 2500 1 H=2500
3 272543512002 WITEES 2700 Inner (mast) 2700 1 H=2700
3 272543512003 WIS 3000 Inner (mast) 3000 1 H=3000
3 272543512004 WIS 3300 Inner (mast) 3300 1 H=3300
3 272543512005 WIS 3500 Inner (mast) 3500 1 H=3500
3 272543512006 WIS 3700 Inner (mast) 3700 1 H=3700
3 272543512007 WIS 4000 Inner (mast) 4000 1 H=4000
3 272543512008 WIS 4300 Inner (mast) 4300 1 H=4300




P 3 272543512009 WITERES 4500 Inner (mast) 4500 1 H=4500
3 272543512010 WITEE4 5000 Inner (mast) 5000 1 H=5000

4 940200300047 | 44t ©78. 80-range=52.5-56.5 [Composite roller ® 78.8 = 52.5-56. 4

4 940200300048 | 44t ©79. 10-range=52.5-56.5  [Composite roller ® 79.1 = 52.5-56. 4

4 940200300033 | 4 ikt ©79. 40-range=52.5-56.5  [Composite roller ® 79.4 = 52.5-56. 4

5 910401300018 |44 JA 3 1 4% 1 GB8Y4. 1-35 Circlip GB894.1-35 4
= 6 272543511001 SHITEF 4 2500 Outer mast 2500 1 H=2500
@& 16 6 272543511002 |5hIT44%4 2700 Outer mast 2700 1 H=2700
6 272543511003 |5hIT44%4 3000 Outer mast 3000 1 H=3000
il 12 13 137115 6 272543511004 |5hI1%4%4 3300 Outer mast 3300 1 H=3300
14 6 272543511005 |5hI144%4 3500 Outer mast 3500 1 H=3500
15 6 272543511006 |5hI1%4%4 3700 Outer mast 3700 1 H=3700
6 272543511007 |5hIT4 474 4000 Outer mast 4000 1 H=4000
6 272543511008 |5hIT4 474 4300 Outer mast 4300 1 H=4300
6 272543511009 |5hIT% 474 4500 Outer mast 4500 1 H=4500
6 272543511010 |5hI1%4%4 5000 Outer mast 5000 1 H=5000

7 A S b iMex1 Grease mouth M6X1 1

8 272344021080 |tk £ © 30x © 38x25 wear-proof casing ®30x ®38x25 2

9 910100300056 | ##4:GB5783-M12x60-8. 8 Bolt GB5783-M12x60-8.8 4

10 910400100008 | -F# [ GB97. 1-12-200HV Washer GB97.1-12-200HV 4

11 272344021008 |14 B 444 Portal Pin 2

12 272344010002 | H 4 © 20x55 Axle ®20x55 2

32
MR (BE4LHEHTIR)/MAST (two-stage full free mast)
A5 /N0 %4 /SN 4 #5/Name Name #F/QTY| % iE/Remark

13 910400100007 |4 [6GB97. 1-10-200HV Washer GB97.1-10-200HV 4

14 910400500007 7 3k B 6B93-10 Spring washer GB93-10 4

15 910100300025 | ##4:GB5783-M8x35-8. 8 Bolt GB5783-MBx35-8.8 4

16 255044010057 | F- 4 © 30x82 Ax|e ®30x82 2

16
13 . 18
Afibsr (HL 4 aEHITSHR) /LIFT CYLINDER (two-stage full free mast)
A5 /N0 %4 /SN 4 #5/Name Name #F/QTY| % iE/Remark

B 272543516001 iz (L) ©30x ©40x1490 Oil cylinder (L)®30xd40x1490 1 H=2500
272543516002 |z (L) ©30x ©40x1590 Oil cylinder (L)®30xd40x1590 1 H=2700
A 272543516003 |4z (L) ©30x ©40x1740 Oil cylinder (L)®30xd40x1740 1 H=3000
= 272543516004 |4z (L) ©30x ©40x1890 Oil cylinder (L)®30xd40x1890 1 H=3300
i m i A 272543516005 |4z (L) ©30x ©40x1990 Oil cylinder (L)®30x®40x1990 1 H=3500
| 5 | 272543516006 |z (L) ©30x ©40x2090 Oil cylinder (L)®30x®40x2090 1 H=3700
; 6\§; 4 i 272543516007 iz (L) ® 30x ®40x2290 Oil cylinder (L)®30x40x2290 1 H=4000
I a 9 | 272543516008 |z (L) ©30x ©40x2440 Oil cylinder (L)®30xP40x2440 1 H=4300




8 272543516009 |4z (L) ®30x ® 40x2540 Oil cylinder (L)®30xP40x2540 1 1=4500
9 272543516010 |4z (L) ®30x D 40x2815 Oil cylinder (L)®30xP40x2815 1 H=5000
10\? _ - 272543517001 |4z (R) ®30x ® 40x1490 Oil cylinder (R)®30xd40x1490 1 1=2500
& i 272543517002 |4z (R) ®30x D 40x1590 Oil cylinder (R)®30xd40x1590 1 1=2700
1L I | 272543517003 |4z (R) ®30x ® 40x1740 Oil cylinder (R)®30xd40x1740 1 1=3000
| | 1 272543517004 |4z (R) ®30x ® 40x1890 Oil cylinder (R)d30xd40x1890 1 1=3300
[ 1 15 I 8 272543517005 |4z (R) ®30x D 40x1990 Oil cylinder (R)®30xd40x1990 1 1=3500
| i 272543517006 |4z (R) ®30x D 40x2090 Oil cylinder (R)®30xd40x2090 1 1=3700
| | 272543517007 |4z (R) ®30x ® 40x2290 Oil cylinder (R)®30xd40x2290 1 1=4000
% | 272543517008 |4z (R) ® 30x ® 40x2440 Oil cylinder (R)d30xd40x2440 1 1=4300
| I 272543517009 |4z (R) ®30x D 40x2540 Oil cylinder (R)d30xd40x2540 1 1=4500
| i 272543517010 |4z (R) ®30x D 40x2815 Oil cylinder (R)d30xd40x2815 1 H=5000
! | 1 A [ Cylinder block 2
I | 2 A A 7N S A S BT Hexagon socket head screw 2
| | 3 A piNegEop ] Combination gasket 2
| I 4 A 41 :f30X40X6 Shaft seal 30 x40x6 2
| | 5 A DH30X38X5 DH30X38X5 2
[ | 6 A El] Retaining ring 2
I | 7 A S Cylinder_head 2
.M | 12 o I g 8 A N5l K 30X34X25 Steel back bearing 30X34X25 2
\% | & \% B 9 A o ] 0-rings D45X3. 1 2
A - 10 A EE1E] Retaining ring 2
11 A AiiE A Right the piston rod 1
12 A LTI 32K 5 35X40X10 Supporting ring for bore 35X40X1| 2
Afibsr (HL 4 aEHITSHR) /LIFT CYLINDER (two-stage full free mast)
A5 /N0 %4 /SN 4 #5/Name Name #F/QTY| % iE/Remark
A B 13 A JETEk The left cylinder joint 1
14 A TG R 2 d 0-ring rubber 1
/ A 15 A Jeih ZEH Left the piston rod 1
M ] 16 A i Steel body 1
5 i c 271598510003 |5 PRA5HE 40 (le FHir) Seal repair kit (lifting cylinde] 2 CHIMCAOY. 12T
b e ) |
1 3.2
8
9
10\? 3 :—
11 I |
| | 1
|1 15 |
} i
i |
i |
i |
I |
i |
i |
i |
i |
i |
i |
i |
| d |
28 | U ‘2\% |
\%,.J -

$af fehér (—& 4 &) /Short lift cylinder (two—stage full free mast)

A5 /N0 %% /SN £ Ak /Name Name ¥ F/QTY| & 7E/Remark
271543518001 __|JiliL(M)(H=2500) Oil cylinder (M) 76 x®63 x497 1 H=2500
271543518002 |l iL(M)(H=2700) Oil cylinder (M) ® 76 xP63x597 1 H=2700
271543518003 |l iL(M)(H=3000) Oil cylinder (M) ® 76 xb63 x747 1 H=3000
271543518004 |l iL(M)(H=3300) Oil cylinder (M) ® 76 xb63 x897 1 H=3300
A 271543518005 |l iL(M)(H=3500) Oil cylinder (M)® 76 x®63 x997 1 H=3500
271543518006 |l iL(M)(H=3700) Oil cylinder (M) ® 76 x®63 x1097 1 H=3700
271543518007 |l iL(M)(H=4000) Oil cylinder (M) ® 76 xb63 x1247 1 H=4000




i Z\@L ; i 271543518008 | i iL(M)(H=4300) Oil cylinder (M) ® 76 x®63 x1397 1 H=4300
|3 | 271543518009 |3 i (M)(H=4500) Oil cylinder (M) 76 xP63 x1497 1 H=4500
= [ 271543518010 | il (M)(H=5000) Oil cylinder (M) 76 xP63 x1747 1 H=5000
! ‘ ‘ ‘ 1 A B Shaft with 40 x 50 x 6_11 1
‘ = | ‘ 2 A I DH40 x 48 x 5x 6.5 1
‘ | ‘ 3 A 79 LT it Built-in cylinder head 1
|4 | ‘ 4 A P B L Built-in cylinder 1
\ | | 5 A +4)753X63X3 53 x63x3 block slice 1
I | | 6 A AL The bottom right 1
| | | 7 A G IEH The piston rod 1
| | 9 | 8 A VEIE The piston 1
| | | 9 A SUKIE58X63X13 Bearing ring 58 x63x13 1
[ | 10 ‘ 10 A 15 4ill 7K40X44X20 Steel back bearing 40X44X20 1
| | &%/ | 11 A o[ O-rings D68X3. 1 1
| | 12 A U Hole with 53 * 63 * 6 _11 1
Lr’ | &/1 1 A 271598510002 |a i PFAEHE 4 (1 L) Seal repair kit (middle cylinder) 1 f£r/Inc1.2.9.11.12)
‘ \<b | ‘ 272543515001 H=2500
‘ | [ ‘ 272543515002 ik H=2700
I | | | 12| 272543515003 |A¢ f+ 4% 4 LH1066-85 H=3000
| L T/ I 272543515004 | 744 £LH1066-95 H=3300
| | 272543515005 | A2 A 4% £LH1066-101 H=3500
N ] 272543515006 | A2 #+ 4 £ LH1066-113 H=3700
272543515007 |42 #H4& %LH1066-117 H=4000
272543515008 |42+ %LH1066-123 H=4300
272543515009 |42 #H4£ %LH1066-135 H=4500
272543515010 [ 4¢ 44 %LH1066-143 H=5000
RAEH (FHELAHIIE) /LIFTING PIPEING (two-stage full free mast)
A5 /N0 %5 /SN 4 #5/Name Name #F/QTY| % iE/Remark
1 272544029003 | /R & A (90° )12-1290-1SC-60° __ [Hydraulic hose assembly (90° )12-L2[ 1
2 271544029005 |4 % (1) 10-M20x1. 5-M18x1. 5-60° Joint 10-M20x1. 5-M18x1.5-60° 2
3 910100100018 | #§4+GB5782-M8x25-8. 8 Bolt GB5782-M8x25-8.8 2
4 910400500006 7 5 # E6B93-8 Spring washerGB93-8 2
5 910400100006 | F# [1GB97. 1-8-200HV The flat washer GB97.1-8-200HV 2
6 275043520038 |4 % (1) 12-2xM22x1. 5-60° Joint 12-2xM22x1.5-60° 1
7 272544019001 | =i I 5 Ak Valve Block 1
8 272544029002 | /E (1) 15-L380-25C-60° (i #AHydraul ic hose assembly 15-L380-25C] 1
9 272544029004 |/ % (90° ) 12-1L370-1SC-60° __|Hydraulic hose assembly (90° )12-L4| 1
10 910100300020 [4% % (=.i8) Joint 1
11 900200301004 |47 13x1. 5/PE Supple pipe 13x1.5/PE 1
12 921600400001 | 4L#4x250 Strip 4x250 4
13 255044020042 | /R4 Press plate 4
14 255044020043 | F4a13 Hoop 13 4
15 254144520040 |4 % (1) 10-M22x1. 5-M18x1. 5-60° Joint 10-M22x1. 5-M18x1.5-60° 1
16 272543529101 Lifting steel pipe welding L=960 1
16 272543529102 Lifting steel pipe welding L=1200 1
16 272543529103 Lifting steel pipe welding L=1450 1
16 272543529104 Lifting steel pipe welding L=1650 1
16 272543529105 Lifting steel pipe welding L=1900 1
16 272543529106 Lifting steel pipe welding L=2175 1
16 272543529107 Lifting steel pipe welding L=820 1
17 281244529001 |4 % (4% ) 12-M18x1. 5-M22x1. 5-60° |doint (lock bend) 12-M18x1.5-M22x1.5 1
18 271543529111 A& (H) 12-1300-18C-60° Hydraulic hose assembly 12-L300-1SC 1
18 271543529112 % (L) 12-1400-1SG-60° _ |Hydraulic hose assembly 12-L400-15C] 1
18 271543529113 Hydraulic hose assembly 12-L360-150 1
18 271543529114 Hydraulic hose assembly 12-L500-150 1
¥t (HEL HHII5)/SIDE PIPING (two-stage full free mast)
A5 /N0 %5 /SN 4 #5/Name Name #F/QTY| % iE/Remark
1 910100300022 | #§4+GB5783-M8x20-8. 8 Bolt GB5783-M8x20-8.8 3
F A 2 910400500006 75 E6B93-8 Spring washer GB93-8 10
4 3 910400100006 | F# [1GB97. 1-8-200HV The flat washer GB97.1-8-200HV 8
4 271528511001 v i B AR (Z5%) Four-way valve assembly (triple) 1
5\ 5 272528520101 | /& i & A (J1) 8-L1900-1SC-60° Hydraulic tube assembly (straight)8 2 1=2500
" z{ﬂ Aﬂ 5 272528520102 | /& k (J1) 8-L2000-1SC-60° Hydraulic tube assembly (straight)8 2 H=2700




" 5 272528520103 A& () 8-L2130-15C-60° Hydraulic tube assembly (straight)§] 2 H=3000
5 272528520104 A& () 8-12300-15C-60° Hydraulic tube assembly (straight)8 2 H=3300
7 5 272528520105 A& () 8-12400-15C-60° Hydraulic tube assembly (straight)8 2 H=3500
5 272528520106 & () 8-L2500-15C-60° Hydraulic tube assembly (straight)8 2 H=3700
5 272528520107 A& () 8-L2620-15C-60° Hydraulic tube assembly (straight)8 2 H=4000
5 272528520108 & (1) 8-12800-15C-60° Hydraulic tube assembly (straight)8 2 H=4300
5 272528520109 A& () 8-12900-15C-60° Hydraulic tube assembly (straight)8 2 H=4500
8 5 272528520110 A& () 8-L3150-15C-60° Hydraulic tube assembly (straight)8 2 H=5000
6 271528510101 Sh AR (Z 5 L=570 Outer guide groove welding L=570 1 H=2500
6 271528510102 Sh AR (Z 5 L=670 Outer guide groove welding L=670 1 H=2700
6 271528510103 Sh RIS (Z 55 L=820 Outer guide groove welding L=820 1 H=3000
6 271528510104 ShFARIE A (50 L=970 Outer guide groove welding L=970 1 H=3300
6 271528510105 ShFARIE A (Z55) L=1070 Outer guide groove welding L=1070 1 H=3500
6 271528510106 S AR A (250 L=1170 Outer guide groove welding L=1170 1 H=3700
6 271528510107 ShFARIE A (Z55) L=1370 Outer guide groove welding L=1370 1 H=4000
6 271528510108 ShFARIE A (Z55) L=1520 Outer guide groove welding L=1520 1 H=4300
6 271528510109 ShFARIE A (Z55) L=1620 Outer guide groove welding L=1620 1 H=4500
6 271528510110 FE4 (Z55) L=1895 Outer guide groove welding L=1895 1 H=5000
7 271528520161 & (#)8-L2010-18C-60° -0° [Hydraulic tube assembly (straight)8 2 H=2500
7 271528520170 & (#)8-12310-15C-60° —0° [Hydraulic tube assembly (straight)8 2 H=2700
7 271528520162 & (#)8-L2610-15C-60° -0° [Hydraulic tube assembly (straight)8 2 H=3000
7 271528520163 A& (#)8-12910-15C-60° —0° [Hydraulic tube assembly (straight)8 2 H=3300
7 271528520164 & (#)8-13210-18C-60° —0° [Hydraulic tube assembly (straight)8 2 H=3500
7 271528520165 & (#)8-L3410-15C-60° —0° [Hydraulic tube assembly (straight)8 2 H=3700
7 271528520166 & (#)8-L3710-15C-60° —0° [Hydraulic tube assembly (straight)8 2 H=4000
7 271528520167 & (#)8-L4010-15C-60° —0° [Hydraulic tube assembly (straight)8 2 H=4300
¥tk (HEL HWHII5)/SIDE PIPING (two-stage full free mast)
A5 /N0 %4 /SN 4 #5/Name Name #F/QTY| % iE/Remark
7 271528520168 it /& 4 & sk (11) 8-L4210-15C-60° -0° [Hydraulic tube assembly (straight)8 2 H=4500
7 271528520169 i /& 4 6 sk (11) 8-L4710-15C-60° -0° [Hydraulic tube assembly (straight)8 2 H=5000
8 910100300055 | ##4:GB5783-M12x55-8. 8 Bolt GB5783-M12x55-8.8 1
9 910400500008 73k B 6B93-12 Spring washer GB93-12 1
10 910400100008 |4 [81GB97. 1-12-200HV The flat washer GB97.1-12-200HV 1
11 271527521004 |#H4 ©20x ®13x41.5 Shaft sleeve ®20x®13x41.5 1
12 271527521003 it 46 © 74x46 (324%) Pulley ®74 x46 (dual slot) 1
13 910100300023 |4%4+GB5783-M8x25-8. 8 Bolt GB5783-M8x25-8.8 5
14 271544001101 BILE % Double pipe clamp 3
15 910300100006 [#%46B6170-M8-10 nut GB6170-M8-10 1
16 271528510111 P A (Z 55 L=495 Inner guide groove welding L=495 2 H=2500
16 271528510112 W FARIE A (Z5K) L=595 Inner guide groove welding L=595 2 H=2700
16 271528510113 W FARIE A (Z5K) L=745 Inner guide groove welding L=745 2 H=3000
16 271528510114 W FARIE A (Z55) L=895 Inner guide groove welding L=895 2 H=3300
16 271528510115 W FARIE A (Z50) L=995 Inner guide groove welding L=995 2 H=3500
16 271528510116 W FARIE A (Z55) L=1095 Inner guide groove welding L=1095 2 H=3700
16 271528510117 W FARIE A (Z55) L=1245 Inner guide groove welding L=1245 2 H=4000
16 271528510118 W FARIE A (Z55) L=1395 Inner guide groove welding L=1395 2 H=4300
16 271528510119 WA A (Z5K) L=1495 Inner guide groove welding L=1495 2 H=4500
16 271528510120 WA (ZK)L=1745 Inner guide groove welding L=1745 2 H=5000
17 910800100001 |0 E-A9. 5x1. 8 0-ring - internal 9.5x1.8 2
18 275342510001 Sh ik XS % (K ah) Side shifter assembly (linkage) 1
18 275342510002 shdE XA 45 970 (M7 48) Side shifter assembly 1
16
32
WA E 2 (ALK 4 8 &%) /DODUBLE PIPING (two-stage full free mast)
A5 /N0 %45 /SN % #x/Name Name ¥E/QTY| %i3/Remark
1 910100300022 |#%4:6B5783-M8x20-8. 8 Bolt GB5783-M8x20-8.8 6
2 910400500006 72 5k 4 M 6B93-8 Spring washer GB93-8 20
3 910400100006 -F- 4 B GB97. 1-8-200HV The flat washer GB97.1-8-200HV 16
~ 3| }21 4 271528511001 v RS R (S5 Four-way valve assembly (triple) 1
4\?%{/ 5 272528520101 b3 A% () 8-1.1900-1SC-60° Hydraulic tube assembly (straight)8 2 H=2500




7

. 5 272528520102 A& () 8-L2000-15C-60° Hydraulic tube assembly (straight)§] 2 H=2700
5 272528520103 A& () 8-L2130-15C-60° Hydraulic tube assembly (straight)8 2 H=3000
5 272528520104 A& () 8-12300-15C-60° Hydraulic tube assembly (straight)8 2 H=3300
5 272528520105 A& () 8-12400-15C-60° Hydraulic tube assembly (straight)8 2 H=3500
5 272528520106 & () 8-L2500-15C-60° Hydraulic tube assembly (straight)8 2 H=3700
5 272528520107 A& () 8-L2620-15C-60° Hydraulic tube assembly (straight)8 2 H=4000
5 272528520108 & (1) 8-12800-15C-60° Hydraulic tube assembly (straight)8 2 H=4300
5 272528520109 & () 8-12900-15C-60° Hydraulic tube assembly (straight)8 2 H=4500
5 272528520110 A& () 8-L3150-15C-60° Hydraulic tube assembly (straight)8 2 H=5000
6 271528510101 Sh AR A (Z 5 L=570 Outer guide groove welding L=570 1 H=2500
6 271528510102 Sh AR (Z 5 L=670 Outer guide groove welding L=670 1 H=2700
6 271528510103 ShFARIE A (Z55) L=820 Outer guide groove welding L=820 1 H=3000
6 271528510104 ShFARIE A (Z50) L=970 Outer guide groove welding L=970 1 H=3300
6 271528510105 ShFARIE A (Z55) L=1070 Outer guide groove welding L=1070 1 H=3500
6 271528510106 S AR A (250 L=1170 Outer guide groove welding L=1170 1 H=3700
6 271528510107 Sh AR A (Z55) L=1370 Outer guide groove welding L=1370 1 H=4000
6 271528510108 ShFARIE A (Z55) L=1520 Outer guide groove welding L=1520 1 H=4300
6 271528510109 Sh AR A (Z5K) L=1620 Outer guide groove welding L=1620 1 H=4500
6 271528510110 Sh AR A (Z5K) L=1895 Outer guide groove welding L=1895 1 H=5000
7 271528520161 & (#)8-12010-18C-60° -0° [Hydraulic tube assembly (straight)8 2 H=2500
7 271528520170 & (#)8-12310-15C-60° —0° [Hydraulic tube assembly (straight)8 2 H=2700
7 271528520162 A& (#)8-L2610-18C-60° —0° [Hydraulic tube assembly (straight)8 2 H=3000
7 271528520163 & (#)8-12910-15C-60° -0° [Hydraulic tube assembly (straight)8 2 H=3300
7 271528520164 & (#)8-13210-18C-60° —0° [Hydraulic tube assembly (straight)8 2 H=3500
7 271528520165 & (#)8-L3410-15C-60° —0° [Hydraulic tube assembly (straight)8 2 H=3700
7 271528520166 | & (#)8-L3710-15C-60° —0° [Hydraulic tube assembly (straight)8 2 H=4000
7 271528520167 i /& 4 & &k (11) 8-L4010-15C-60° -0° [Hydraulic tube assembly (straight)8 2 H=4300
WA E 2 (ALK 4 8 &%) /DODUBLE PIPING (two-stage full free mast)
A5 /N0 %45 /SN % #x/Name Name ¥E/QTY| %i3/Remark
7 271528520168 it & (#)8-14210-15C-60° —0° [Hydraulic tube assembly (straight)8 2 H=4500
7 271528520169 & (#)8-L4710-15C-60° —0° [Hydraulic tube assembly (straight)8 2 H=5000
8 910100300055 [ #%4:6B5783-M12x55-8. 8 Bolt GB5783-M12x55-8.8 1
s 32y 9 910400500008 |5 5% #: [@1GB93-12 Soring washer GB93-12 1
4‘%“{‘/ 10 910400100008 -4 [ GB97. 1-12-200HV The flat washer GB97.1-12-200HV 1
S 1 532644520036 |l & Side cover 1
12 272543520002 |46k Sprocket seat 1
13 272543520003 534 44 © 30x86 Sprocket pin shaft ®30x86 1
14 271527521004 |41£ ©20x 9 13x41.5 Shaft sleeve ®20x®13x41.5 1
15 271527521003 74 O 74x46 (BAE) Pulley ®74 x46 (dual slot) 1
16 910100300023 |#%4:6B5783-M8x25-8. 8 Bolt GB5783-M8x25-8.8 5
17 271544001101 BILE % Double pipe clamp 3
18 910300100006 [ #£-46B6170-M8-10 nut GB6170-M8-10 1
19 271528510111 W AR A (S3K) L=495 Inner guide groove welding L=495 1 H=2500
19 271528510112 [M $HE4 (25 Inner_guide groove welding L=595 1 H=2700
19 271528510113 [ $40#4 ( Inner_guide groove welding L=745 1 H=3000
19 271528510114 W AR A (S5K) L=895 Inner guide groove welding L=895 1 H=3300
19 271528510115 W AR A (S58) L=995 Inner guide groove welding L=995 1 H=3500
19 271528510116 WA (Z95) L=1095 Inner guide groove welding L=1095 1 H=3700
19 271528510117 WA (Z95) L=1245 Inner guide groove welding L=1245 1 H=4000
19 271528510118 M FAR T A (Z89%) L=1395 Inner guide groove welding L=1395 1 H=4300
19 271528510119 M FARIF A (Z5%) L=1495 Inner guide groove welding L=1495 1 H=4500
19 271528510120 WA (Z9K) L=1745 Inner guide groove welding L=1745 1 H=5000
20 271530520103 [&## Mounting plate 2
21 271529010111 PF AR A (W IK) L=495 Inner guide groove welding L=495 1 H=2500
21 271529010112 [ $4k)F 4 (W) L=595 Inner guide groove welding L=595 1 H=2700
21 271529010113 [ $A4kIF & (WIK) L=745 Inner_guide groove welding L=745 1 H=3000
21 271529010114 WA (W aR) L=895 Inner guide groove welding L=895 1 H=3300
21 271529010115 [ M $4k)F 4 (W3%) L=995 Inner guide groove welding L=995 1 H=3500
21 271529010116 M A A (W K) L=1095 Inner guide groove welding L=1095 1 H=3700
21 271529010117 M FARIEA (W 8%) L=1245 Inner guide groove welding L=1245 1 H=4000
21 271529010118 M FARIEA (W9 8%) L=1395 Inner guide groove welding L=1395 1 H=4300
A 2% (A% 4 G H11%)/DODUBLE PIPING (two-stage full free mast)
A5 /N0 %4 /SN 4 #5/Name Name #F/QTY| % iE/Remark
21 271529010119 P AR A (W) L=1495 Inner guide groove welding L=1495 1 H=4500
21 271529010120 WA A (W) L=1745 Inner guide groove welding L=1745 1 H=5000
22 271529010101 Sh AR (W) L=570 Outer guide groove welding L=570 1 H=2500
=3 2, 22 271529010102 |Sh $-4#8 47 & (W3%) L=670 Outer guide groove welding L=670 1 H=2700




22 271529010103 Sh AR (W) L=820 Outer guide groove welding L=820 1 H=3000
22 271529010104 Sh AR (W) L=970 Outer guide groove welding L=970 1 H=3300
22 271529010105 ShF AR A (W IK) L=1070 Outer guide groove welding L=1070 1 H=3500
22 271529010106 Sh AR A (W) L=1170 Outer guide groove welding L=1170 1 H=3700
22 271529010107 Sh AR A (W) L=1370 Outer guide groove welding L=1370 1 H=4000
22 271529010108 Sh AR A (W) L=1520 Outer guide groove welding L=1520 1 H=4300
22 271529010109 Sh AR A (W) L=1620 Outer guide groove welding L=1620 1 H=4500
22 271529010110 Sh AR A (WIK) L=1895 Outer guide groove welding L=1895 1 H=5000
23 271529011001 w3 [ & (V9% Four-way valve assembly 1

24 272528520105 |ifJ& & J & (1L) 8-1.2400-1SC-60° Hydraulic tube assembly (straight)8 2 H=2500
24 272528520106 : A& () 8-L2500-15C-60° Hydraulic tube assembly (straight)8) 2 H=2700
24 272528520107 A& () 8-12620-15C-60° Hydraulic tube assembly (straight)8) 2 H=3000
24 272528520108 & (1) 8-12800-15C-60° Hydraulic tube assembly (straight)8 2 H=3300
24 272528520109 & () 8-12900-15C-60° Hydraulic tube assembly (straight)8 2 H=3500
24 272529020101 & () 8-L3000-15C-60° Hydraulic tube assembly (straight)8 2 H=3700
24 272528520110 & () 8-L3150-15C-60° Hydraulic tube assembly (straight)8 2 H=4000
24 272529020102 & (1) 8-13300-15C-60° Hydraulic tube assembly (straight)8 2 H=4300
24 272529020103 & () 8-13400-15C-60° Hydraulic tube assembly (straight)8 2 H=4500
24 272529020104 & () 8-13550-15C-60° Hydraulic tube assembly (straight)8 2 H=5000




